
HAL Id: tel-01661473
https://theses.hal.science/tel-01661473

Submitted on 12 Dec 2017

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Comparison between granular and conventional
activated sludge for trace metal elements
[...]
In addition, Carbonell et al., (2009) applied stabilized anaerobic sewage sludge on un-treated grass 

land soil at three application rates: 30, 60 and 120 ton DS/ha for assessment the fate of heavy metals 

during 21 days experiment. The leaching ability of heavy metal was assessed by their concentration 

analysis in leaching solution. According to their study, the leachability of heavy metal presented different 

phenomenon from beginning to the end of experiment at different sludge application rates. 

At the beginning of the experiment the highest concentration of Zn was observed in the leachates at the 

highest application rate. Ni, Pb and Zn concentrations did not show differences between control or 

sewage sludge amendment soils at every rate. The concentration of Cr showed a significant decrease in 

leachates with respect to the control values at the lowest and at the highest application rate. On the 

contrary, Cd and Cu concentration showed a significant increase at the highest application rates. Hg 

concentrations in sewage amended soil were dose related at any application rate.  

At the end of their experimental period, a significant increase of Cd concentration was observed at the 

lowest and the highest application rates. Cr, Ni and Pb presented similar concentrations for control or 

sewage amended soils. The largest concentrations were observed for Cu and Zn showing significant 

differences at the highest and at medium application rates for Cu and at the highest application rate for Zn. 

In other hand, moderate dose of sewage sludge (30-60 tons fresh sludge weight per ha) applied to agricultural 

soil did not produce an increase in heavy metal content, but high does (120 tons fresh sludge weight per ha) 

caused a significant increase in Cd, Cu, Zn and Hg (Li et al., 2007). Therefore, the metal concentrations of soil 

solution normally reach to high contents as sludge mass loading increases.  



Part 1 : BIBLIOGRAPHIC SYNTHESIS 

-75- 

 

By the way, the application rate of anaerobic digested sludge from 50 t DS/ha up to 100 t DS/ha in the soil 

caused an increase of Zn in the leachate and in the shoots of Chinese cabbage (Hseu, 2006). The increase of 

heavy metal leachability may due to the application of in organic matter from sludge amendment.   

Tripathi and Tripathi, (2011) showed the soluble heavy metals contaminants up to toxic levels at high 

sludge application rate of 150 t DS/ha due to the increase the solubility of organic matter mineralization 

during microorganisms’ activities.  

However, Somasundaram et al., (2012) reported that at application rates up to 476 tons DS/ha, heavy 

metal remained mainly in the zone of incorporation, even during long term application. In addition, at 

application rates less than 100 tons DS/ha, essentially no movement of heavy metals was observed. 

Gusiatin and Kulikowska, (2015) had the similar assessment when they amended composted sludge on 

soil at the application rate of 600 tons DS/ha. Their results indicated that the metal transformations in the 

amended soil proceeding longer than in the non-amended soil (Rigby et al., 2016). Method to study heavy 

metal leaching behavior on sludge amended soil. 

 

 

 

 

 

 

 

 

 

 

 

 

 



Part 1 : BIBLIOGRAPHIC SYNTHESIS 

-76- 

 

III.5. Conclusions 

This bibliographic synthesis thus made it possible to make an inventory of the current knowledge on the 

evolution of the concentrations and the fate of the heavy metals during the wastewater treatment by 

conventional or granular sludge and following the sludge stabilization process. We found the great 

number of studies which focus on HMs adsorption, distribution on individual conventional/granular 

sludge, while the evaluations of HMs adsorption ability on both of conventional and granular sludge are 

not regulated and considered. 

The literature analysis has led to the conclusion of lack knowledge about the fate of the majority of HMs 

during different sludge treatment stages and also during spreading, especially in case of granular sludge. 

Although the effects of sludge land spreading on heavy metal distribution in soils have been widely studied, 

the influence of sludge characteristics has been rarely investigated. Sludge characteristics can be impacted by 

sludge stabilization processes and nature of wastewater treatment (i.e conventional activated sludge 

systems/granular sludge systems). Almost researches focused on conventional activated sludge from 

wastewater treatment plant. In the range of our study, there is no research regarding after granular sludge land 

spreading. Therefore, the impact of granular sludge amended soil on heavy metal distribution and leachability 

was limited. In addition, literatures indicated that the determination of heavy metal leaching behavior and 

speciation of sludge amended on soil was affected by various parameters which was controlled by not only 

sludge characteristics but also references of soils and was analysis by different extraction methods. 

Conventionally, these extraction methods were chosen base on the objectives following the study purposes. 

Furthermore, literature synthesis brings a lot of useful information and a better understanding of the 

mechanisms involved in studying the behavior and distribution of HMs on stabilization of 

conventional/granular sludge (thickening, liming and anaerobic digestion, etc.) before and after spreading 

on soil. It is part of this thesis works. 

This work focuses on understanding the mechanisms governing the fate of HMs pollutants in the 

conventional/granular sludge and sludge amended on soils. The aims are to evaluate the different sludge 

treatment process in terms of either their potential to eliminate HMs or bioleachability in soil during 

sludge amendment. The understanding of the heavy metal bioavailability on sludge and sludge amended 

soils mechanisms will couple with the monitoring and analyzing the HMs mobility and impacting factors 

in leaching solutions. Moreover, the determination of HMs distributions on different soil after and before 

sludge amendment also indicated the HMs transportation/behavior of HMs on soil.  



 

-77- 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Part 2: MATERIALS & METHODS 



 

-78- 

 



Part 2: MATERIALS & METHODS 

-79- 

 

Part 2: MATERIAL & METHODS 

I. Description and origin of sludge 

I.1. Conventional activated sludge 

The conventional activated sludge processes used in this study were taken at three wastewater treatment 

plants in France (Figure 21). 

 

Figure 21: Location of three WWTPs in France 

I.1.1. Sludge of the Limoges wastewater treatment plant 1 (WWTP1) 

The different types of sludge used in this thesis: digested, centri-dried, filter-pressed, limed and thickened 

sludges were carried out from the municipal wastewater treatment plant 1 (WWTP1) in the city of 

Limoges. This WWTP is an activated sludge plant with a capacity of 285,000 inhabitant equivalents, 

mainly treating urban wastewater and receiving discontinuously effluent from the nearby municipal 

abattoir wastewater treatment location (less than 10% of the total incoming volume). The sludge used 

during the thesis was taken at different stages of sludge treatments (Figure 22). 



Part 2: MATERIALS & METHODS 

-80- 

 

 

Figure 22: Summary of sludge treatment processes in WWTP of Limoges. In black boxes: sludge sampling. 

The sludge treatment process consists on different stages of from activated sludge which was taken from the 

aeration basin (Figure 22) to stabilized sludge: sludge was thickened by drainage grids (GDD) and centrifugation, 

then the thickened sludge was stabilized chemically by liming and biologically by anaerobic digestion.  

A portion of the thickened sludge is used to perform a chemical stabilization treatment liming. This step 

consists in adding a quantity of lime (powder) corresponding to 30% of the quantity of dry matter of the 

thickened sludge, with slow stirring to homogenize the mixture. 

Digested sludge was continuously stabilized by physical methods. On one hand, 60% dryness of digested 

sludge was dried and concentrated by a centri-dry process. On other hand, digested sludge combined with 

thickened sludge was stabilized by filter-press to ensure 30% of dryness.  

More details of sludge stabilization methods were described in (Lachassagne, 2014). 

Each sludge sample was taken less than 24 hours before the start of the analysis and the sludge samples 

were stored at 4°C before manipulation in order to limit the evolutions of the sludge characteristics due to 

prolonged storage.  

Finally, the different stabilized sludge is spread on laboratory scale in soil column tests to assess the 

leaching potential of copper in soils. 

I.1.2. Sludge from WWTP2 

Centrifuged and composted sludge was taken at the WWTP2 which is located in urban area. This WWTP 

handles 49,000 population equivalents and operates in two basic stages of primary and secondary 

treatment processes. Primary treatment consists of four lines of a screen, flocculation, disordering and 



Part 2: MATERIALS & METHODS 

-81- 

 

degreasing. In the primary stage, the physical gravity decantation was applied in dry weather and 

flocculants were added in rainy weather as physico-chemical treatment method. Then, the wastewater was 

transported to four sequential batch reactors (SBR). This biological treatment was operated with hydraulic 

and organic loading rate of 15600 m3/day and 2940 kg BOD5/day, respectively. At the end of processing, 

the secondary and primary sludge were mixed and dewatered by double centrifugation to constitute 

centrifuged sludge. Sewage sludge was stored and evacuated two times per week to the composting 

center. The characteristics of the composting platform were shown in Figure 23. 

 

Figure 23: Diagram of composting stabilization process at composting platform of Cahors 

I.1.3. Sludge from WWTP3 

The wastewater treatment plant-WWTP3 was run with activated sludge in prolonged aeration. The 

hydraulic and organic loading rates are 225m3/day and 90 kg BOD5/day, respectively. The treatment 

comprises 4 sludge drying reed beds (SDRBs) for a population of 1500 inhabitants. Sewage sludge from 

WWTP3 was stored and hydrated on four SDRBs with total area of 300 m2 (75m2 for each SDRB). The 

depth of the sludge layer was about 1.83 m. Then, sludge was sampled according to the quartile method in 

the reed bed of fours SDRB systems. 

I.2. Granular sludge 

I.2.1. Anaerobic granular sludge 

Anaerobic granular sludge was collected from a full scale UASB reactor treating paper mill wastewater 

(paper company, France). 



Part 2: MATERIALS & METHODS 

-82- 

 

I.2.2. Aerobic granular sludge 

Aerobic granular sludge created on lab-scale sequencing batch reactor (SBR).  

• Description of experiment setup 

The experiment device consists of identical sequential batch reactor in cylindrical glass column as Figure 24. 

The working volume of reactors is 1L. The inside diameter is 5.0 cm and the total height is 50 cm (H/D = 10). 

The air is introduced through a fine bubble diffuser at the bottom of the reactor. Aeration flow rate was 

around 1.2 L/min, equivalent to a superficial air velocity of 0.6 cm/s. The reactor is equipped with a 

mechanical stirring system (100 rpm). The combination of air diffuser and agitator ensures the flow of air, 

liquid and solids mixing well in the reactor. The synthetic wastewater is stored in bottles at room 

temperature (20°C) during 2 days to avoid degradation of the compounds. The influent feeds the column 

from the bottom of the column. The experiment program was controlled automatically by the timers.  

 

 

 

 

Figure 24: Scheme of lab-scale SBR Figure 25: Photo of lab-scale SBR system:  

1-Reactor; 2-Agitator; 3-Air diffuser; 4-Inlet 

pump; 5-Oulet pump; 6- Synthetic wastewater 

bottles; 7-timers 

The system operate in sequential mode (Figure 26), with a cycle defined as follows: 2 min of feeding, 15 min of 

anoxic period with mechanical mixing, and aeration The settling time was gradually decreased: 0-16th day: 15 min; 

17-22nd day: 5 min; 22-25th day: 4 min and with 15 first minutes of mixing (air and agitation), 2 min of withdraw 

and 10 min of idling. 3 min of settling time were kept until the end of experiment. The total cycle time is 4h. The 

volume fraction of exchange is 50% and the hydraulic retention time (HRT) is 8h. 



Part 2: MATERIALS & METHODS 

-83- 

 

 

Figure 26: Description the SBR operating cycle. 

• Description of seed sludge and synthetic wastewater 

Seed sludge was taken from an aeration tank of the WWTP1. The seeding sludge had a fluffy, irregular, 

loose structure and brown color.  

The composition of synthetic wastewater was selected to approximate a conventional organic effluent 

(which could be domestic effluent). The organic carbon source was supplied by using sodium acetate. The 

ratio of COD/NH4
+-N/PO4

3-P was kept constant at 100/5/1. Nitrate is feeding in the reactor to maintain 

strictly anoxic conditions in the agitation-non-aerated phase (no anaeration). Table 11summarizes the 

concentration ranges used in this study: 

Table 11: Synthetic wastewater composition using for aerobic granulation 

Compositions Concentration (mg L-1) 

CH3COONa 1660 

NH4Cl 248 

NaNO3 400 

NaHCO3 358 

K2HPO4 73 

MgSO4. 7H2O 25 

CaCl2 30 

FeSO4 20 

Trace elements (H3BO3, ZnCl2, CuCl2, MnSO4, etc.,) were followed by Liu and Tay, (2007) 

After granulation (Appendices 1) the aerobic granular sludge was taken for Cu availability on sludge and 

sludge land spreading. 



Part 2: MATERIALS & METHODS 

-84- 

 

I.3. Summary of different sludge samples using in experimental study 

Aerobic granular sludge from SBR lab-scale reactor was collected after 47 days of configuration. Their 

characteristics were analyzed and were compared with anaerobic granular sludge and conventional 

sludge. Due to a large number of sludge characterization and copper adsorption/desorption experiments, 

granular sludge and convention sludge were identified by different symbol. Table 12 lists the names of 

sludge using in this study. 

Table 12: Summary of different sludge with their name and stabilization process 

Sludge Abbreviations Kind of treatment Origin 

Characteristic 

of the 

installation 

C
o
n

v
en

ti
o
n

a
l 

a
ct

iv
a
te

d
 s

lu
d

g
e 

BE 

(WWTP 1) 
Thickened sludge Limoges WWTP 1 I.1.1; page 79 

BCh 

(WWTP 1) 
Limed sludge 

Made from BE WWTP 1 

at lab 
I.1.1; page 79 

BD 

(WWTP 1) 
Digested sludge Limoges WWTP 1 I.1.1; page 79 

BFP 

(WWTP 1) 
Filter-press sludge Limoges WWTP 1 I.1.1; page 79 

BCD 

(WWTP 1 ) 
Centri-dried sludge Limoges WWTP 1 I.1.1; page 79 

BC 

(WWTP 2) 
Centrifuged sludge Cahors (Lot) WWTP 2 I.1.2; page 80 

Cp1 

(WWTP 2) 
Composted sludge 

Composting platform 

(without sludge from 

WWTP2) 

I.1.2; page 80 

Cp2 

(WWTP2) 
Composted sludge 

Composting platform 1 

(with sludge from 

WWTP2) 

I.1.2; page 80 

LR 

(WWTP 3) 
Reed Bed sludge 

La Bastide-Murat (Lot) 

(WWTP 3) 
I.1.3; page 81 

G
ra

n
u

la
r
 

sl
u

d
g

e BAN 
Anaerobic granular 

sludge 

UASB, Paper mill 

effluent 
I.2.1; page 81 

BAE 
Aerobic granular 

sludge 
SBR lab-scale I.2.1; page 81 

 

 

 

 



Part 2: MATERIALS & METHODS 

-85- 

 

II. Analytical methods 

The various fractions of the sludge were characterized using several techniques to determine their 

biochemical composition and their structures and morphology. Table 13 provides a summary of the 

parameters determined by different analytical methods to characterize the sludge. 

Granular and conventional sludge after stabilization process were prepared in two phases: soluble phase and 

particular phase. Soluble phase was created from centrifugation of total sludge at the condition of 6000 rpm, 